
PureWater Colorado  
Direct Potable Reuse Mobile 

Demonstration Outreach Summary Report 
February 2022 



PureWater Colorado Direct Potable Reuse Mobile Demonstration 

Outreach Summary Report 

February 2022

Table of Contents 
Executive Summary ....................................................................................................................................... 1 

Outreach Team ............................................................................................................................................. 2 

Outreach Goals ............................................................................................................................................. 2 
[...]
Dosing the water with chlorine at the end of the treatment process 
further inactivates pathogens and provides a residual disinfectant 
to ensure the water remains safe to drink on its way to homes and 
businesses. 

This project is brought to you by: 

Step 1: 

Ozonation  
 

Ozone is a gas produced by subjecting oxygen molecules to high 
electrical voltage. This strong oxidant degrades organic matter 
and pathogens, then breaks down into dissolved oxygen. 

Step 2: 

Biofiltration 
 

Water flows through carbon filters covered with beneficial aerobic 
bacteria that thrive in the presence of oxygen. This process 
removes both bulk and trace organics in the water. 

Step 3: 

Microfiltration 
 

The water is then pushed through membranes with tiny pores to 
filter out suspended solids, bacteria, and protozoa. Membrane 
pores are 100x smaller than the width of a human hair! 

Step 4: 

Granular  
Activated Carbon 

During this step, water flows through activated carbon granules 
like the filters in Step 2 or a kitchen sink filter. The large surface 
area of the activated carbon absorbs additional bulk, organics and 
trace chemicals. 

Step 5: 

UV/Advanced  
Oxidation 

This step generates high energy ultraviolet light for disinfection. 
When combined with hydrogen peroxide, it can create high energy 
radicals that further inactivate pathogens and degrade trace 
chemicals.  

Step 6: 

Chlorination 
 

This project brought to you by



Recycling water for a sustainable 
Colorado future. Sign up for a 
free tour of the PureWater mobile 
demonstration trailer at csu.org. 

TODAY WE WORK
FOR

TOMORROW



WHY POTABLE REUSE?
Direct potable reuse is a way to maximize the water we all depend on. 
Communities choose to reuse water for many reasons:

SAFE, RELIABLE AND SUSTAINABLE WATER SUPPLY
Potable reuse uses proven technology to purify recycled water to provide 
a safe drinking water source that is independent of climate or weather. 

ENVIRONMENTAL BENEFITS
Potable reuse allows us to leave more water in rivers, lakes and streams 
for fish, plants and wildlife and reduce nutrient loads.

PART OF THE PLAN
This method of purifying and reusing water is being explored as part of 
our sustainable water plan. 

The PureWater Colorado Mobile Demonstration Project is sponsored by:



COLORADO

PUREWATER

The 
PureWater Colorado 
Purification Process

• Starts with wastewater that has been cleaned.

• Six steps later, the water is purified and safe 
for drinking.

Project Contributors



COLORADO

PUREWATER

#1. Ozonation
• Ozone is a gas produced by subjecting 

oxygen molecules to high electrical voltage.

• Prior to the next steps, the ozone degrades 
organic matter and breaks down into 
dissolved oxygen.

• This process:
 - Destroys microorganisms.
 - Breaks down trace chemicals.

wrf0621f1-10350(Ozonation).ai

Ozone
Gas
Bubbles

H2O

H2O



COLORADO

PUREWATER

#2. Biofiltration
• Water is sent through biologically 

activated carbon filters that are covered 
with “aerobic” bacteria, which thrive in the 
presence of oxygen.

• This process:
 - Consumes organic matter.
 - Removes trace chemicals.

wrf0621f2-10350(Biofiltration).ai

Beneficial
Biology and 
Carbon
Granules

H2O

H2O



COLORADO

PUREWATER

#3. Microfiltration
• Water is pushed through tiny pores in a 

ceramic membrane.

• This process:
 - Removes microscopic particles including 

suspended solids, bacteria, and protozoa. 

wrf0621f3-10350(MicroFiltration).ai

H2O

Permeable
Ceramic

 Membranes H
2 O

Membrane
pores are 100

times narrower
than a human

hair!

Raw H 2
O

Fi
lt

er
ed

 H
2
O



COLORADO

PUREWATER

#4. Granular 
Activated Carbon

• Water flows through carbon granules.

• This process:
 - Removes trace chemicals.
 - Removes organic matter.

wrf0621f4-10350(GranularActivatedCarbon).ai

H2O

H2O

Granular
Activated
Carbon



COLORADO

PUREWATER

#5. UV/ 
Advanced Oxidation

• Generates high energy UVC light.

• Creates a chemical reaction that produces 
high energy radicals.

• This process:
 - Damages the DNA of any microbes or 

viruses, leaving them unable to replicate.
 - Destroys remaining trace chemicals.

wrf0621f5-10350(UltravioletLightAdvancedOxidation).ai

Hydrogen
Peroxide
Tank

H
2
O

H2O

Ultraviolet
Light Lamp



COLORADO

PUREWATER

#6. Chlorination
• Adding chlorine at the end of the treatment 

process further inactivates pathogens.

• A residual disinfectant ensures water 
remains safe to drink all the way to homes 
and businesses.

wrf0621f6-10350(Chlorination).ai

Chlorine
Tank

H
2
O

H2O



COLORADO

PUREWATER

Purified Water
• The water is tested and monitored and must 

meet or exceed all drinking water standards.

• At the end of all the treatment processes, we 
are left with safe, clean drinking water – from 
a locally available source!

wrf0621f7-10350(FinalStepCleanDrinkingWater).ai



COLORADO SPRINGS UTILITIES 
WATER SUPPLY



WATER SYSTEM MAP 

Clear Creek

Eagle River

So
ut

h 
Pl

a t
te

 Riv

e
r

 

        B
eaver C

reek

Middle Fork of South P latte
 River

B
lue  River

UPPER HOMESTAKE
PIPELINE LOWER HOMESTAKE 

PIPELINE

BLUE RIVER PIPELINE

OTERO
PUMP 

STATION

TWIN LAKES
(INDEPENDENCE PASS)

COLLECTION
SYSTEM

FRY-ARK
COLLECTION 

SYSTEM

LOCAL
COLLECTION 

SYSTEM

Lake Henry, Lake Meredith, Colorado Canal

FOUNTAIN
VALLEY

AUTHORITY 
(FVA)

PIPELINE

SOUTHERN 
DELIVERY SYSTEM  

(SDS) PIPELINE

HOMESTAKE
COLLECTION 

SYSTEM

BLUE RIVER
COLLECTION 

SYSTEM

Twin
Lakes

Reservoir

Elevenmile
Canyon

Reservoir
Antero

Reservoir

Rampart
Reservoir

Proposed
Upper

Williams Creek
Reservoir

Proposed
Williams Creek

Reservoir

Pueblo Reservoir

North 
Slope

System

South
Slope

System

Northfield
System

Turquoise
Lake

Homestake
Reservoir

Dillon
Reservoir

Montgomery
Reservoir

Ruedi
Reservoir

Clear
Creek

Reservoir

TWIN ROCK 
PUMP

STATION

WILLIAMS 
CREEK PUMP 

STATION

Roaring Fork River

The C
ontinental Divide

Grizzly
Reservoir

Arkansas River

Fryingpan River

Sou th Arkansas River

Arkansas River

Fountain C
reek

Monument
Creek

Colorado River

Lake C reek

70

25

Copyright © 2016 City of Colorado Springs on 
behalf of the Colorado Springs Utilities. All rights 
reserved.
 
This work and/or the data contained hereon, may 
not be reproduced, modified, distributed, 
republished, used to prepare derivative works, 
publicly displayed or commercially exploited in 
any manner without the prior express written 
consent of Colorado Springs Utilities. This work 
was prepared utilizing the best data available at 
the time of creation and is intended for internal 
use only. Neither the City of Colorado Springs, 
the Colorado Springs Utilities, nor any of their 
employees makes any warranty, express or 
implied, or assumes any legal liability or 
responsibility for accuracy, completeness, or 
usefulness of any data contained hereon. The 
City of Colorado Springs, the Colorado Springs 
Utilities and their employees explicitly disclaims 
any responsibility for the data contained hereon.

Upper Blue
Reservoir

BRADLEY 
PUMP

STATION

JUNIPER
PUMP

STATION

DENVER

PUEBLO

COLORADO
SPRINGS

WATER SUPPLY
SYSTEM

LEADVILLE

BUENA VISTA

SALIDA

Twin Lakes
Tunnel

COLORADO
SPRINGS

Hoosier
Tunnel

Homestake
Tunnel

Boustead
Tunnel

Existing Raw Water Pipeline

LEGEND

Continental Divide

River/Creek

Tunnel

Water Treatment Plant (WTP)

Pump Station

Chatfield
Reservoir

Cheesman 
Reservoir

Spinney
 Mountain
  Reservoir

NOTES:
1) Not to scale.
2) Distribution system not shown.
3) FVA has five pump stations that are not shown.

Pine Valley/
McCullough
WTP

Mesa
WTP

Fountain Valley 
Authority WTP

Bailey WTP



INTEGRATED WATER 
RESOURCE PLAN (IWRP)

Demand 
Management

Colorado 
River 

Projects
Agricultural 
Transfers ReuseStorage

10,000-15,000 
acre-ft/year of 

new supply

15,000-25,000 
acre-ft/year of 

new supply

11,000-13,000 
acre-ft/year of 

new supply

90,000-120,000 
acre-ft of new or 

enlarged Arkansas 
Basin storage

50 to 75 MGD of 
IPR and 1,200-2,500 
acre-ft/year of new 

Nonpotable demand

All components are necessary to assure sufficient, 
reliable water supply for Colorado Springs

REUSE

Non-potable Reuse 
(currently using)

Exchanges
(currently using)

Indirect Potable Reuse 
(future possibility)

Direct Potable Reuse 
(future possibility)

Reuse is Part of Water Supply



WHAT IS DIRECT POTABLE 
REUSE?

Direct Potable Reuse (DPR): cleaning recycled 
water to a level that meets or exceeds all drinking 
water standards.

HOW DIRECT POTABLE REUSE COULD HELP 
OUR CUSTOMERS:

• Clean, safe future water source
• Reliable, locally controlled 
• Sustainable
• Environmentally friendly
• Cost effective
• Resistant to climate effects

Water Resource 
Recovery Facility

Water Treatment Plant Drinking Water



Direct potable reuse (DPR)

WRRF Potable UseWTP

Indirect potable reuse (IPR)

WRRF Environmental Buffer WTP Potable Use

WRRF Irrigation/Commercial/Industrial Users

Non-potable reuse

Exchange

WRRF Agricultural users Potable UseWTPStorage Conveyance
Surface water

discharge Water Court

AVAILABLE REUSE MECHANISMS



COLORADO

PUREWATER

The water purification process 

Purified water begins with water that’s been used in the community and cleaned at a water reclamation facility. 
The water purification process used by the PureWater Colorado Mobile Demonstration is a multi-barrier 
approach of consecutive treatment steps that work together to remove or destroy contaminants. The process 
includes water quality monitoring and safeguards to ensure the produced water is safe to drink.  

Dosing the water with chlorine at the end of the treatment process 
further inactivates pathogens and provides a residual disinfectant 
to ensure the water remains safe to drink on its way to homes and 
businesses. 

This project is brought to you by: 

Step 1: 

Ozonation 

Ozone is a gas produced by subjecting oxygen molecules to high 
electrical voltage. This strong oxidant degrades organic matter 
and pathogens, then breaks down into dissolved oxygen. 

Step 2: 

Biofiltration 

Water flows through carbon filters covered with beneficial aerobic 
bacteria that thrive in the presence of oxygen. This process 
removes organic matter and trace chemicals in the water. 

Step 3: 

Microfiltration 

The water is then pushed through membranes with tiny pores to 
filter out suspended solids, bacteria, and protozoa. Membrane 
pores are 100x smaller than the width of a human hair! 

Step 4: 

Granular  
Activated Carbon 

During this step, water flows through activated carbon granules 
like the filters in Step 2 or a kitchen sink filter. The large surface 
area of the activated carbon adsorbs additional organics and trace 
chemicals. 

Step 5: 

UV/Advanced 
Oxidation 

This step generates high energy ultraviolet light for disinfection. 
When combined with hydrogen peroxide, it can create high energy 
radicals that further inactivate pathogens and degrade trace 
chemicals.  

Step 6: 

Chlorination 

PUREWATER 
TREATMENT STEPS



JD PHILLIPS  
PROCESS FLOW DIAGRAM

 

 

Flow 
Measurement 

Ultra-Violet 
Disinfection 

Filtration To Reuse 
System 

Raw 
Wastewater 

LEGEND 

Liquids Stream 

Solids Stream 

To Las Vegas Street  
Water Resource 
Recovery Facility 

Flow 
Measurement 

Waste Activated Sludge 

Return Activated Sludge 

Internal Mixed 
Liquor Return Mechanical 

Bar Screens 
Aerated Grit 

Basins 

Haul (to landfill) 

Anaerobic Anoxic Aerobic 

Secondary 
Clarifier 

 

J.D. PHILIPS RESOURCE RECOVERY FACILITY PROCESS FLOW DIAGRAM 
 

 

Air 

Secondary 
Effluent 

Primary 
Effluent Preliminary 

Effluent 

Primary 
Clarifier 

Air 

Final 
Effluent 

Discharge to 
Monument Creek 

 

Preliminary Treatment Primary Treatment Secondary Treatment Disinfection and Tertiary Treatment 

Whey 
System 

Influent 
Whey 

Ultra-Violet 
Disinfection 

Monument 
Creek 
Interceptor 

Primary 
Sludge 

Sodium 
Hydroxide 

DATE: 21-AUG-2019 

DRAWN BY: RMK 

REVIEWED BY: RS 

 

 

J.D. Philips Resource Recovery Facility  

Process Flow Diagram 

 



 



Attachment E 
Outreach Schedule 



 
 
 



Presentations

1,000 ea 500 ea 600 ea 100 ea 500 ea
Cat. 3 Cat. 2 Cat. 1

# of Tours 
Needed Who Tour Date Tour Day Start Time End Time

Tour Guide 1 - 
What and 
Why of DPR

Tour Guide 2 - 
How/Technical 
process Logistics Guide Re

gi
st

ra
tio

n 
#

Ac
tu

al
 A

tt
en

de
e 

#

W
at

er
 T

as
tin

g 
#

Stickers,
Magnets, 

Jar 
opener, 

Lip 
balm,bar 
coaster

Mood 
cup

Tuck & 
Toss & 
Cork 

Coaster

Blue 
pint 

glasses 
and 

straw

WET 
Reuse 

activity 
book

1 Employee Test Tour 1 17-Jun Thursday 3:00 4:30 Sage Birgit NA 16 16 na
Brewshed Alliance Liquid Lecture 17-Jun Thursday 6:00 7:00 Donene Jerry NA 14

1 Employee Test Tour 2 30-Jun Wednesday 2:00 3:00 Jason Jerry Donene 22 22 na
UB Tour invitation/information 2-Jul

1 WRCO 9-Jul Friday 12:00 1:30 Donene Jason A. Lisa 27 17 na X X X
Science on Tap Lecture 12-Jul Monday 18:30 Jerry na 27 na X
SmartHome customer newsletter 13-Jul Tuesday

1 CSU Employees BAMs, CI, PAD 14-Jul Wednesday 9:00 10:00 Birgit Donene Lisa 22 18 na X
Insight story 15-Jul Thursday
Email to General group sent 15-Jul Thursday

1 Denver Water 20-Jul Tuesday 10:00 11:00 Jane Jerry Sarah 8 7 na X X X
1 Officer & UB & GM 21-Jul Wednesday 11:45 12:45 Tara Kirk Birgit, Donene 27 20 na X X X X

Videos completed 21-Jul Wednesday

Media Release w/tour invite 26-Jul Monday
Social Media push START 28-Jul Wednesday
150 year Festival (Downtown) 31-Jul Saturday 1:00 8:00 festival slots filled as of 7/1/21 na 600 Soda X prize X
Media - Bill Folsum special invite 2-Aug Monday 5:45 7:00 Kirk NA NA 1 1 1
Carollo trailer visit 2-Aug Monday 1:00 Donene NA NA 3

1 CSU - Water, WW Operations Tour 1 3-Aug Tuesday 8:00 9:00 Melissa Sage Birgit 32 20 19 X
Tour Guide Training (mandatory) 3-Aug Tuesday 1:00 3:00

1 Media 4-Aug Wednesday 10:30 11:30 Tara Kirk Donene ? 16 16
1 General Public Tour #1 5-Aug Thursday 10:00 11:00 Birgit Jerry Lisa 19 13 8 X X X
1 RDM All-Hands Tour 5-Aug Thursday 1:30 3:00 Tara Donene Lisa 29 22 16 X

Buses @ the Brewery (Bristol) 7-Aug Saturday 11:00 3:00 Donene Jerry 40 X
1 General Public Tour #2 10-Aug Tuesday 1:00 2:00 Tara Sage Lisa 15 16 13 X X X
1 CSU Employees - General #1 12-Aug Thursday 9:00 10:00 Melissa Jerry Sarah 18 16 14 X

1 CDPHE/ CWCB/ Industry Professional 13-Aug Friday 11:00 12:00 Donene Jerry Birgit 24 18 17 X X X
1 General Public Tour #3 14-Aug Saturday 10:00 11:00 Birgit Bill NA 12 11 8 X X X
1 General Public Tour #4 18-Aug Wednesday 11:30 12:30 Birgit Sage Sarah 21 23 20 X X X
1 Jacobs Engineering Tour 20-Aug Friday 1:30 2:30 Kirk Kirk Lisa 8 8 8 X X X
1 General Public Tour #5 25-Aug Wednesday 9:00 10:00 Tara Bill Sarah 14 10 10 X X X
1 General Public Tour #6 31-Aug Tuesday 5:00 6:00 Birgit Sage Sarah 17 12 11 X X X
1 State Legislators #1 1-Sep Wednesday 9:00 10:00 Kirk Jerry Donene 5 8 8 X X X
1 State Legislators #2 2-Sep Thursday 2:00 3:00 Donene Sage Lisa 8 3 6 X X X

Peak Producers Presentation 7-Sep Tuesday 4:00 7:00 Jerry Ryan NA 50
1 General Public Tour #7 14-Sep Tuesday 12:00 1:00 Birgit Bill Sarah 22 19 18 X X X
1 CSU Employees - General #2 15-Sep Wednesday 9:00 10:00 Tara Shaun Sarah 21 13 13 X

Sweeps pitch, CS/Denver broadcast, TBD

Tastings available after 7/15

PureWater DPR EVENT Schedule PureWater DPR COMMS SchedulePureWater DPR TOUR Schedule 
Tour length = 1 hour (intro, walk-through, Q&A, 
Max tour participants is 24

Printed 2/22/2022



Presentations

1,000 ea 500 ea 600 ea 100 ea 500 ea
Cat. 3 Cat. 2 Cat. 1

# of Tours 
Needed Who Tour Date Tour Day Start Time End Time

Tour Guide 1 - 
What and 
Why of DPR

Tour Guide 2 - 
How/Technical 
process Logistics Guide Re

gi
st

ra
tio

n 
#

Ac
tu

al
 A

tt
en

de
e 

#

W
at

er
 T

as
tin

g 
#

Stickers,
Magnets, 

Jar 
opener, 

Lip 
balm,bar 
coaster

Mood 
cup

Tuck & 
Toss & 
Cork 

Coaster

Blue 
pint 

glasses 
and 

straw

WET 
Reuse 

activity 
book

Tastings available after 7/15